



Materialprüfung und Entwicklung
GmbH & Co. KG

Geschäftsführer: Jens Hellberg
Artlenburger Landstraße 39 - 41
21365 Adendorf
Tel.: +49 4131 88 43 947
Fax: +49 4131 88 43 948
Email: hellberg@mpi-pruefinstitut.de
Internet: www.mpi-pruefinstitut.de

Test certificate No.: 12 12150 - S/ 26

Date: 13.01.2025

Page 1 of 2

Customer: Sievert Baustoffe SE & Co. KG
Heinrich-Hahne-Weg 11
45711 Datteln
Germany

Order No.: n.n.

Date of order: 06.01.2025

Type of test: Testing of floorcoverings in accordance with DIN EN
16165:2023-02, Determination of slip resistance of pedestrian
surfaces, Annex B

Testing material:

Trade name: Floor coating from Sievert Baustoffe SE & Co. KG
(declaration by customer) buildup please see "surface structure"

Format of test item: ca. 100 cm x 40 cm (Length x Width)
(according to EN 16165, Annex B)

Surface structure: 1. Layer: HADALAN® GVS 12E +
HADALAN® FGM003 57M white (MV 1:2,2) = 1,0 kg/m² +
Quartz051 57M = 1,2 kg/m²
2. Layer: HADALAN® GVS 12E = 0,49 kg/m²

The pages 1 and 2 show the complete test result. They may just be published together



Test certificate No.: 12 12150 – S / 26

Page 2 of 2

Test

Date of test: 07.01.2026

Standards / regulations: DIN EN 16165:2023-02, Determination of slipresistance of pedestrian surfaces - Methods of evaluation, Annex B and Annex NB.2

DIN 51130:2023-03, Testing of floor coverings –
Determination of the displacement space

Joint width of item for testing: 0 mm

Test result:

Ramp test value α_{shod} : 17,0°

Displacement test value: not tested

Classification: R 10

Classification of displacement: not applicable

Validity of this certificate

In consideration of possible changes in regulations (test procedures/fundamentals) and technical innovations, the inspection should be repeated after 5 years.

The test results are only valid for products which are identical with the tested item. The correlation between the item tested and the production lot is not controlled by MPI test lab!

General informations

Certificates may only be copied and published with permission of the MPI test lab without any changes. The publishing and copying of shortened versions is only permitted after consulting with MPI test lab.



MPI Materialprüfung und Entwicklung
(Leitung Jens Hellberg)